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Verldangerung der Giiltigkeit des Prifberichtes
MA 39 - VFA 2017-0308.01

Extending the validity of the test report
MA 39 — VFA 2017-0308.01

Brandverhalten eines vorgehdngten hinterlifteten Fassadensystems mit einer
Bekleidung aus Hochdrucklaminatplatten der Bezeichnung ,m.look Exterior”
(Prifung vom 8. Mirz 2017)

Test report on the fire performance of a curtain-type, rear-ventilated facade system with
panelling made of ‘m.look Exterior’ high-pressure laminate boards
(test dated 8 March 2017)

Auftraggeber/Client: FunderMax GmbH

Auftragsdatum/ Order date:

Datum des Priifberichtes/
Date of test report:

Prifprogramm/ Test range:

18.Marz 2025 / 18 March 2025

4. Mai 2017 / 4 May 2017

Prifung des Brandverhaltens der Fassadenkonstruktion
beim Fensterausbrand im zweiten Gber dem
Primarbrandherd liegenden Geschol} in einem
MaRstabstest gemaR ONORM B 3800-5:2013

Testing the fire performance of the facade construction in the
event of a window burnout on the second floor above the
floor of the primary fire in a scale test in accordance with
ONORM B 3800-5:2013

Zertifiziert gemaR den Forderungen der ONORM EN ISO 9001:2015 und der ONORM EN 1SO 14001:2015 durch die Quality Austria. Akkreditiert als Prif- und Inspektionsstelle gemaR AkkG per
Bescheid des Bundesministeriums fir Digitalisierung und Wirtschaftsstandort auf Basis OVE/ONORM EN 1SO/IEC 17025 und OVE/ONORM EN ISO/IEC 17020. Akkreditiert als
Zertifizierungsstelle geméR AkkG per Bescheid des Bundesministeriums fiir Digitalisierung und Wirtschaftsstandort auf Basis OVE/ONORM EN 1SO/IEC 17065. Notifizierte Stelle (Notified body)
gemaR Verordnung (EU) Nr. 305/2011 (EU-Bauprodukteverordnung) unter der Kennnummer 1139. www.bmdw.qv.at/Services/Akkreditierung/AkkreditierteP|Z-Stellen.html

Prifungen beziehen sich ausschlieRlich auf die Prifgegenstande. Verdffentlichung und Ausziige bedirfen der schriftlichen Bewilligung der MA 39.

Bitte beachten Sie die derzeit giiltigen Allgemeinen Geschaftsbedingungen der MA 39 im Internet unter ma39.wien.at.

Information gemaR Artikel 13 DSGVO: Es wird darauf hingewiesen, dass die im Rahmen der Tatigkeiten der MA 39 erfassten Daten automationsunterstitzt verarbeitet werden.

Bankverbindung: Bank Austria, IBAN: AT631200051428007186; BIC: BRAUATWW; UID: ATU 36801500; Offnungszeiten: Mo. bis Do. 7:30 - 15:30 Uhr und Fr. 7:30 - 13:30 Uhr
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Die Gultigkeit des Prufberichtes endet am 4. Mai 2027. Diese Verlangerung gilt nur in Verbindung mit
dem originalen Prifbericht. Sollten sich grundlegende Prif- oder Bewertungskriterien andern, erlischt
die Gultigkeit vor Ablauf dieser Frist. Weiters erlischt die Giltigkeit dann, wenn der Auftraggeber
unzul3ssige technische Anderungen am Produkt vornimmt.

The validity of the test report expires on 4 May 2027. This extension only applies in combination with
the original test report. If fundamental test or evaluation criteria change, the validity expires before the
end of this period. Furthermore, the validity expires if the client makes unauthorized technical changes
to the product.
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o 20032025 T 24.03.2025 14:33 e 24032025 14:39
Der Sachbearbeiter Der Laborleiter Der Leiter der Prif-, Inspektions- und
The Case Manager The Head of Laboratory Zertifizierungsstelle
Dipl.-Ing. Christoph Zodl, BSc. Dipl.-HTL-Ing. Kurt Danzinger, MSc The Head of Research Centre,
Technischer Oberamtsrat Laboratory and Certification Services
Dipl.-Ing. Dieter Werner, MSc
Oberstadtbaurat

Das Dokument wurde elektronisch signiert (Aussteller: Stadt Wien Benutzer CA 2). Die handische Unterschrift
wurde aus Sicherheitsgriinden entfernt. Sollten Sie ein Dokument in Papierform mit hdndischen Unterschriften
benétigen, kann dieses bei der MA 39 per Mail (post@ma39.wien.gv.at) angefordert werden.

The document was signed electronically (issuer: City of Vienna user CA 2). The handwritten signature has been
removed for security reasons. If you require a paper document with handwritten signatures, this can be requested
from MA 39 by e-mail (post@ma39.wien.gv.at).



HN Stadt
e Prif-, | ktions- und
W Wien | [ reoktionsn

FunderMax GmbH Municipal Department 39
IZ-NO-56d Stralte 3 Rinnbockstrale 15/2
2355 Wiener Neudorf :
Bsterreich 1110 Vienna
Tel: +43 140008039
Fax +43 1 4000 99 8039
post@ma39.wien.gv.at
ma39.wien.atxn 2e3
MA 39 -20-04860 Vienna, 2. November 202
Page: 18 :
Test Report

Fire performance of a curtain-type, rear-ventilated facade system with panelling
made of ‘m.look’ high-pressure laminate boards (test dated 8 March 2017)

Client FunderMax GmbH

Order date 14 February 2017

Curtain-type, rear-ventilated facade system comprising the following
components:
¢ Panelling board: m.look high-pressure laminate board, 7 mm thick
e |nsulation: “climowool FD2N" mineral wool, insulation thickness of
120 mm
e Substructure: aluminium substructure
¢ Ventilation gap: 40 mm
e Lintel and soffit design: m.look high-pressure laminate board, 7
mm, secured to metal brackets and panels (1.0 mm thick)

Test material

Test programme Testing the fire performance of the facade construction in the event of
a window burnout on the second floor above the floor of the primary

fire in a scale test in accordance with ONORM B 3800-5:2013

Brief assessment Under the test conditions selected, it was not possible to observe any
optical spread of fire at or under the surface of the facade panelling
during the test. No combustible parts or large parts (> 0.4 m? or > 5
kg) became detached. Accordingly, the curtain-type, rear-ventilated
facade system with “m.look” panelling boards has complied with the
requirements of ONORM B 3800-5:2013.

This is the English translation of document MA 39 - VFA 2017-0308.01. In any case of doubt, the German version is valid.

Zertifiziert gemaR den Forderungen der ONORM EN 1SO 9001:2015 und der ONORM EN 1SO 14001:2015 durch die Quality Austria. Akkreditiert als Priif- und Inspektionsstelle gemalt AkkG per
(reUETng o Bescheid des Bundesministeriums fiir Digitalisierung und Wirtschaftsstandort auf Basis OVE/ONORM EN ISO/IEC 17025 und OVE/ONORM EN 1SO/IEC 17020. Akkreditiert als
"*;_-" ‘- z—%’ Zertifizierungsstelle gemal AkkG per Bescheid des Bundesministeriums fiir Digitalisierung und Wirtschafl dort auf Basis OVE/ONORM EN 1S0/1EC 17065. Notifizierte Stelle (Notified body)
gemdf Verordnung (CU) Nr. 305/201 (EU-Bauprodukteverordnung) unter der Kennnummer 1139, www. bmdw.gv.at/Services/Akbreditierung/Akkreditierte P1Z-Stellen.hml
Priifungen beziehen sich ausschlieBlich auf die Prifgegenstande. Veréffentlichung und Ausziige bediirfen der schriftlichen Bewilligung der MA 39.
% Bitte beachten Sie die derzeit giiltigen Allgemeinen Geschiftshedingungen der MA 39 im Internet unter ma39.wien.at.
Sopec |'.N!1;‘ Information gemal Artikel 13 DSGVO: Es wird darauf hingewi dass die im Rak der Tatigkeiten der MA 39 erfassten Daten i stijtzt beitet werden.
Bankverbindung: Bank Austria, IBAN: AT631200051428007186; BIC: BRAUATWW, UID: ATU 36801500; Offnungszeiten: Mo. bis Do. 7:30 - 15:30 Uhr und Fr. 7:30 - 13:30 Uhr

Formular
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1 General information

MA 39 was commissioned on 14 February 2017 by the client to carry out a technical fire safety test
a facade construction (order number 4500142120).

2 Test procedure

The test procedure is indicated in accordance with ONORM B 3800-5:2013, according to which the
test specimen is attached to a weather-proof test bench in line with the original installation status
and exposed to thermal stress by a certain fire load under natural ventilation conditions.

The size of the fire load, its arrangement and ventilation as well as the geometrical arrangement
interact with each other and simulate a scenario which could illustrate the effect on a facade of
flames escaping from a window of a room fully engulfed in fire (drawing of structure, see annex,
page 1).

Criteria for assessing the test specimen include the spread of fire and large parts of the construction
becoming detached and falling.

Note: For facade areas listed as an underside or “sloping facade”, a separate test was carried out on
the basis of ONORM B 3800-5 and its results reported with MA 39 — VFA 2017-0308.02.

3 Testspecimen

The facade construction was mounted directly on the test bench by experts supplied by the client on
7 March 2017. The test specimen is designed as a corner arrangement with an opening and is 4.5
metres wide; the rear wall measures 3.0 metres and the corner wall is 1.5 metres wide. The
construction is 6.0 metres high. The construction is connected to the fire chamber opening using a
conventional soffit.

Description of the specimen:

Curtain-type, rear-ventilated facade system with “m.look” high-pressure laminate boards

The following materials were used:

» + Panelling board: m.look high-pressure laminate board, 7 mm thick, density of 1.8 g/cm3, with
highly-weatherproof, decorative surface, manufactured on the basis of EN 438

Insulation: “climowool FD2N" rock wool, fire performance class A 1in accordance with ONORM
EN 13501-1, insulation thickness 120 mm

+ Substructure: Aluminium, EN AW-6063 T66 quality, comprising 155/80-11 wall console
T-profiles 60/100/1.8 N S4882

L-profiles 60/40/1.8 N S3503

Thermostop/Isolator

(both from EuroFox/Hilti)



WW Stadt
¥V Wien MA 39 - 20-04860 - Page 3 of 18

Other fastening elements

Ventilation gap: 40 mm wide

Lintel and soffit design:

The m.look panel was mounted all around the lintel and soffit area and is 7 mm thick; additional
metal brackets and sheet metal with a thickness of 1.0 mm were used to secure and connect the
panels in the lintel and soffit area to the fire chamber and facade.

- Fire barriers: No other fire barriers (e.g. partitioning by floor) were formed.

MA 39 avails of data sheets on all components used. They are to be stored as evidence in MA 39. The
system design (especially the cladding panels) must comply with the data sheets stored there.

Details on the construction can be found on pages 6 and 7.

4 Test structure

The test specimen was conditioned under laboratory conditions during the period of 7 March 2017
to 8 March 2017.

Thermal elements were mounted in the lintel area, 250 mm above the lintel edge, 1000 mm and
2000 mm above the lintel edge and at the top edge of the test bench, 100 mm in front of the facade
and in the centre of ventilation gap (see page 9 of the annex for the arrangement of thermal
elements).

5 Testrealisation

A wood crib made of planed spruce poles was used as a fire load (each 4 cm wide, 4 cm high and 50
cm long). 72 poles with a total weight of 25 +/-1 kg are used to build a wooden brand with the poles
nailed together crosswise. This gives rise to a wood crib with a surface area of 0.5 m x 0.5 m and a
height of 0.48 m (corresponding to approx. 350 — 400 kW). The wooden brand is positioned inside
the fire chamber (0.25 m high) on a metal substructure which is open all around with a surface area
of 0.5 m2. The space between the wood crib and the fire chamber walls is 0.25 metres. The front of
the crib is flush with the front of the test bench when unpanelled.

Ignition of the wood crib is triggered using isopropanol. Inmediately before the test start, two metal
trays are inserted into the lowest layer of wooden poles (both in the second exterior cavity) and each
filled with 200 ml of isopropanol. The isopropanol is ignited using a naked flame.

Two minutes after ignition, a ventilator positioned behind the wood crib is switched on and an
additional air flow (volume flow 400 m3/h) generated through a round opening (0.3 metres in
diameter).

The test was carried out on 8 March 2017. The temperature in the fire hall was 16 °C, relative air
humidity was 46.3% and air pressure was 1001.3 mbar.
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6 Result

Observations during the test:

Test start: Ignition of isopropanol

50 seconds: Flames flare out of the fire chamber

2 minutes: Connecting the ventilator

2 minutes: Dark stain in the inner corner; detachment of non-burning

parts of the lintel panel

4 minutes 30 seconds: Curvature in the lintel area

14 minutes: Flaking by the cover layer of the panel at the short end
20 minutes: Wood crib (local fire) collapses

30 minutes: End of test — no further changes to the system

The maximum evident flame height measured up to 2.2 metres.

The records of the thermal element measurements are indicated on page 4 of the annex. Photos are
documented at pages 9 to 18.

7 Assessment

Under the test conditions selected, it was not possible to observe any optical spread of fire at or
under the surface of the facade during the test. No burning parts or large parts (> 0.4 m? or > 5 kg)
or any other essential parts became detached. Until such a time as the local fire collapsed, the
temperatures behind the surface of the facade were never higher than those in front of the facade.

The curtain-type, rear-ventilated facade system comprising “m.look” facade panels (7 mm thick)
which are mechanically fastened to an aluminium substructure, featuring mineral wool facade
insulating panels as insulation and additional metal brackets and sheet steel (1.0 mm thick) in the
lintel and soffit area, met the requirements of ONORM B 3800-5:2013.

The validity of the test report is limited to 2 years. A test can then be carried out to extend this

validity.

Qin i

The Case Manager The Head of Laboratory
Dipl.-HTL-Ing. Kurt Danzinger, MSc Dipl.-Ing. Dieter Werner, MSc

W ¢ 9y Didr

The Head of Research ent@ :
Laboratory and Certific Sena es, x
Dipl.-Ing. Georg Pommer
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Temperatures during the facade test
as temperatures [°C]

Temperature at start of test 16 °C

5 10 15 20 25

Test duration [minl

Versuchsdauer Thermoelement Nr.
i sturz | 1| 5 3 4 5 6 7] 8
2 819 203 41 289 142 111 0 0 1
4 862 144 172 307 164 134 28 0 1
6 867 215 175 288 160 130 41 15 2
8 866 225 176 316 171 140 54 39 7
10 866 23 182 299 170 133 69 58 10
12 872 283 196 329 164 139 88 76 12
14 884 256 196 292 157 136 105 90 13
16 824 259 194 215 127 105 117 105 14
18 684 207 160 137 91 79 121 109 16
20 429 164 135 129 75 62 125 115 19
22 174 136 a5 101 62 55 141 123 24
24 159 128 82 2 59 54 157 130 27
26 147 117 77 67 53 48 161 125 29
28 133 120 70 68 54 48 153 119 30
30 139 102 66 62 50 43 145 112 31
Temperatures, Test dated 8 March 2017
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Photo documentation

Fig. 1 (P1110001): Mounting the substructure and insulation material

Fig. 2 (P1110007): Detail: Lintel and soffit metal facing



Fig. 4 (P1110012): Detail: Lintel and soffit metal facing

MA 39 -20-04860 - Page 10 of 18
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Fig. 6 (P1110018): Detail: Lintel area immediately before the test

MA 39 -20-04860 - Page 11 0of 18
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Fig. 8 (P1110022): Test specimen during the fire test— Test duration 2 minutes (connecting the fan)
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Fig. 10 (P1110025): Test specimen during the fire test — Test duration 6 minutes
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Fig. 12 (P1110033): Test specimen during the fire test — Test duration 12 minutes
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Fig. 13 (P1110036): Test specimen during the fire test — Test duration 14 minutes (curvature of the
lintel panel cladding board; flaking)

Fig. 14 (P1110038): Test specimen during the fire test — Test duration 16 minutes (flaking on the soffit
panel cladding board)
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Fig. 15 (P1110039): Test specimen during the fire test — Test duration 18 minutes

Fig. 16 (P1110042): Test specimen during the fire test — Test duration 22 minutes (collapse of the
wooden brand)
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Fig. 18 (P1110046): Facade after the fire test — Detail: Damage in the inside corner
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Fig. 20 (P1110052): Facade after the fire test— Damage to the substructure and insulation in the
fire chamber area
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